



Test Report

No.: SHHG1306022147FT

Date: OCT.12,2013

Page: 1 of 3

HAWORTH FURNITURE (SHANGHAI) CO., LTD.

360 XI YA ROAD, WAI GAO QIAO FREE TRADE ZONE, SHANGHAI 200131 CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : VERY CONFERENCE CHAIR
Sample Receiving Date : JUL.18,2013
Testing Period : JUL.18,2013 TO OCT.12,2013
Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT
Test Requested : ANSI/BIFMA X5.1-2011 : GENERAL-PURPOSE OFFICE
CHAIR- AMERICAN NATIONAL STANDARD FOR
OFFICE FURNITURE
Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)
Conclusion : THE SUBMITTED SAMPLE MET THE TEST
REQUIREMENT.

Signed for and on behalf of
SGS-CSTC Ltd.

Oliva Kou
Operation Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS-CSTC Standards Technical Services Co., Ltd.
Shanghai Branch

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233
中国·上海·徐汇区宜山路889号3号楼

t (86-21)61402666*2013
t (86-21)61402666*2013

f (86-21)54500353
f (86-21)54500353
e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report

No.: SHHG1306022147FT

Date: OCT.12,2013

Page: 2 of 3

Test Conducted:

ANSI/BIFMA X5.1-2011: General-Purpose Office Chair– American National Standard For Office Furniture

Testing Condition : All the physical test is carry out in indoor ambient.

Nos. of Specimen : 3 pcs.

Type of Chair : II

Test Result : Pass

Clause	Test Items	Result	Note
5	Backrest Strength Test - Static - Type I	N/A	# 1
6	Backrest Strength Test - Static- Type II & III	Pass	---
7	Base Test - Static	Pass	---
8	Drop Test - Dynamic	Pass	---
9	Swivel Test - Cyclic	Pass	---
10	Tilt Mechanism Test - Cyclic	Pass	---
11	Seating Durability Tests - Cyclic	Pass	---
12	Stability Tests	Pass	---
13	Arm Strength Test - Vertical - Static	Pass	---
14	Arm Strength test - Horizontal - Static	Pass	---
15	Backrest Durability Test - Cyclic - Type I	N/A	# 1
16	Backrest Durability Test - Cyclic - Type II and Type III	Pass	---
17	Caster/Chair Base Durability Test - Cyclic	Pass	---
18	Leg strength Test - Front and Side Application	N/A	# 1
19	Footrest Static Load Test - Vertical	N/A	# 1
20	Footrest Durability Test - Vertical - Cyclic	N/A	# 1
21	Arm Durability Test - Cyclic	Pass	---
22	Out Stop Tests for Chairs with Manually Adjustable Seat Depth	N/A	# 1
23	Tablet Arm Static Load Test	N/A	# 1
24	Tablet Arm Load Ease Test - Cyclic	N/A	# 1

Note: # 1- N/A means not applicable to this product design.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS-CSTC Standards Technical Services Co., Ltd.
Shanghai Branch3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233
中国·上海·徐汇区宜山路889号3号楼t (86-21)61402666*2013
f (86-21)54500353www.cn.sgs.com
e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Report

No.: SHHG1306022147FT

Date: OCT.12,2013

Page: 3 of 3

Sample Photo:

Received sample (Front view)



Received sample (Side view)



End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.